
BUT Master2012 (UT)  Fachprojekt 

 

 

 

 

 

University of Applied Sciences Upper Austria 

FH – Wels  

 

Analysis and reduction of wastewater loads 

of a paper plant for the production of 

medical and hygiene products  

Fachprojekt 
 

 

 

 

 

 

 

 

Andreas Feldbauer, B.Sc.  S1210447006 

 

March 3rd, 2014 

 

Supervised by: 

Dipl.–Ing. Dr. nat.tech. Kiril Atanasoff



BUT Master2012 (UT)  Fachprojekt 

I 
 

Abstract 

A high amount of water is needed for several processes regarding the production 

of pulp and paper. Traditionally the pulp and paper industry is an eco-friendly one 

with inherently only low and slightly harmful emissions. Nonetheless the 

production process causes wastewater loads of organic carbon compounds, which 
[...]
complete wetting of the paper. The wet strength agents are added to the paper 

pulp and develop a more solid (preferably covalent) bond to the fibers, that 

cannot be displaced by water molecules. Wet strength resins are cationic and thus 

quickly absorbed on the fibers. During paper drying, these products react 

chemically with themselves and also with the hydroxyl and carboxyl groups on the 

fiber surface. These reactions are caused by temperature increase and 

concentration. Since these bonds are formed only under the drying conditions, 

they are not cleaved by water. Because of this wet strength finished paper still 

shows part of the strength properties of the dry condition when wet. (BGK Paper 

Solutions, 2014) 

5.5.1.3 Production 

PAAE resins are produced in several synthesis steps. At first the basic framework 

is synthesized in a polycondensation from dicarboxylic acids (mainly adipic acid) 

and primary and secondary amines, ethylenediamine and diethylenetriamine being 

of major importance in this respect. In a next step, the poly-condensate is 

transformed in aqueous solution with epichlorohydrin which results in the 

formation of reactive groups (epoxide and azetidinium groups) at the parent 

structure. By adjusting to a weak acid pH value, the resin solutions such produced 

are prevented from self-cross-linking and are stabilized. Commercially available 

products contain between 12.5 and 25 % of active ingredient; above this 

percentage, no highly effective and at the same time storage-stable products are 

available. 

In practice, depending on the conditions, there are often with the same active 

ingredient content of PAAE resins very different effects in a given material system. 

PAAE resins are continuously developed by varying the ratios of its components 

and the synthesis parameters. (BGK Paper Solutions, 2014) 

 

 



BUT Master 2012 (UT)  Fachprojekt 

59 
 

5.5.2 Effects of wet strength agents on the COD 

In order to check the correlation between the increased COD loads and the used 

wet strength agent the measured values of the COD in the effluent of 2013 are 

represented in the diagram in figure 33. 

The process of the COD values of 2013 clearly shows that the COD loads are 

significantly higher when Giluton 20 XP (G, blue) is applied as if at the application 

of W (W, marked yellow) is applied. This is confirmed by the evaluation of the 

85% percentiles which shows that there is on average an additional load of COD of 

approx. 638 kg COD/d when Giluton 20 XP is applied. This represents an increase 

of approx. 32%. 

Table 7: 85 % percentile COD wet strength agent 

 

 

 

According to this result it can be assumed that the use of wet strength agents 

leads to an increase of the COD load in the effluent from the Paul Hartmann 

GmbH. 

85% percentile COD [kg/d] 

wet strength agent used 1122 

no wet strength agent used 484 



BUT Master2012 (UT)  Fachprojekt 

60 
 

Figure 33: COD and use of wet strength agents in 2013 

 



BUT Master2012 (UT)  Fachprojekt 

61 
 

6 IMPACT ON THE LOCAL SEWAGE PLANT 

6.1 Description of permission according to the water legislation 

assessment NKW2-WA-0477/002 

The “Bezirkshauptmannschaft Neunkirchen” granted the Abwasserverband 

Grimmenstein-Edlitz-Thomasberg the permit according to the Water legislation for 

the amendment registered in the “Water Register” for the management district 

Neunkirchen under the ZIP code 4700 wastewater treatment plant by 

 Operation of the wastewater treatment plant in accordance with a design 

capacity of 10.270 PE60 (organic load) and 14.000 PE200 (hydraulic load) with 

a max. inflow load of 616 kg organic BOD5/d, and 2.800 m3/d and 

 Discharge of the treated wastewater into the recipient “Pitten” with a max. 

daily flow of 2.800 m3/d treated wastewater at dry weather conditions 

 101.7 L/s or 366 m3/d combined water in case of rainy weather according to 

the limits and minimum efficiencies throughout the annual average 

established under the in wastewater emission regulation for municipal 

wastewater, BGBl. II No. 210/1996 regulations regarding exceedance 

frequencies: 

o BOD5  20 mg/L at 95 % efficiency  

o COD  75 mg/L at 85 % efficiency 

o NH4-N 5   mg/L at temperature > 5° C 

o Ntotal  70 % efficiency at temperature > 12° C 

o Ptotal  7   mg/L  

6.2 Facilities 

WWTP characteristics are as follows: 

 Measurement of inflow  

 Operation building with implemented social rooms and SCADA,  aerated sand 

and grease; blowers for selectors, aeration tanks and sand trap; mechanical 

excess sludge dewatering; sluge storage tank; conditioned high pressure 

sludge dewatering press (Pressmaster); installation for phosphate 

precipitation (dosing pumps and FeCl3 storage tanks) 

 2 selectors with an correspondig volume of 103 m3 and 309 m3 

 2 aeration tanks each 1257 m3 



BUT Master 2012 (UT)  Fachprojekt 

62 
 

 Distribution structure with return sludge pumping station, scum pumping 

station and outflow weir 

 2 final sedimentation tanks each 1.100 m3, øi = 20 m 

 Measurement of outflow amounts 

 Roofed sludge storage area and for container handling. 

The treatment of exceeding wastewater flow is performed by an existing storage 

tank as a part of the "old" wastewater treatment plant. Hereby the “old” 

secondary sedimentation tanks were reconstructed into a storm water treatment 

tank. 

6.3 Original design values according to the Wasserrechtsbescheid 

The WWTP Grimmenstein was constructed as part of the increase of the 

permission according to the water legislation, which was approved by the 

Bezirkshauptmannschaft Neunkirchen (NKW2-WA-0477/001, June 6th 2005) with 

the following parameters: 

 

Qd:  6.767 PE (municipal) x 0,2 m3/r,d + 1.000 m3/d (Hartmann) = 2.353 

m3/d + reserves = 2.400m3/d 

BSB5:  7.767 PE (municipal) x 0,06 kg/r,d + 172 kg/d (Hartmann)  

= 638 kg/d 

TKN:  7.767 PE (municipal) x 11 g/r,d + 0 kg/d (Hartmann) / 2.400 m3 = 

35,6 mg/L 

TSO: 7.767 PE (municipal) x 70 g/r,d + 1.000 m3/d x 15 mg/L (Hartmann) 

/ 2.400 m3 = 233 mg/L 

P: 7.767 EW (municipal) x 1,6 g/r,d + 0 (Hartmann) / 2.400 m3  

 = 5,2 mg/L 

  



BUT Master 2012 (UT)  Fachprojekt 

63 
 

6.4 Project 2009 

6.4.1 Occasion 

Requested change of consensus for the wastewater of the Paul Hartmann GmbH in 

2009: 

 Raise of the wastewater amount from 1000 m3/d to 1400 m3/d 

 Reduction of the wastewater loads from 172 kg BOD5/d (2.866 PE60) to 150 

kg BOD5/d (2500 PE60) 

6.4.2 Purpose 

It has to be evaluated by calculation of the aeration basin and the final 

sedimentation basin, if the increased amount of wastewater can be taken 

discharged into the sewage treatment plant by simultaneous reduction of the 

municipal wastewater loads. 

6.4.2.1 Consensus values according to the approved “Project 1999“ 

 AWV .Paul Hartmann GmbH 

Wastewater amount Qd 2.300 m3/d 1.000 m3/d 

PE200 (hydr.) 11.500 5.196 

PE60 (wastewater loads) 9.100 2.869 

PE acc. statutes 1.0300 4.033 

 

6.4.2.2 Change of consensus caused by the connection of the of the highway 

service area “Zöbern” 2005 

Consensus values of Highway service area “Zöbern” 100 m3/d and 1.500 PE60 

 AWV Paul Hartmann GmbH 

Wastewater amount Qd 2.400 m3/d 1.000 m3/d 

PE200 (hydr.) 12.000 5.196 

PE60 (wastewater loads) 10.600 2.869 

PE acc. statutes 11.300 4.033 

 

 



BUT Master 2012 (UT)  Fachprojekt 

64 
 

6.4.2.3 Adjustment of the consensus values discharged into the municipal 

wastewater treatment plant by the Paul Hartmann GmbH  

Wastewater flow and loads of Paul Hartmann GmbH acc. To existing project No. 

2756 (IBL) 

Daily amount of wastewater 1.400 m3/d =7.000 PE200 

BOD-load     150  kg/d =2.500 PE60 

COD-load    400 kg/d =3.330 PE120 

 

 AWV Paul Hartmann GmbH 

Wastewater amount Qd 2.800 m3/d 1.400 m3/d 

PE200 (hydr.) 14.000 7.000 

PE60 (wastewater loads) 12.230 2.500 

PE acc. statutes 12.115 4.750 

 

6.4.3 Changed design values for consensus adjustment 

The wastewater flow is raised from 1.000 m3/d to 1.400 m3/d and the wastewater 

loads will be reduced from 172 kg BOD5/d (2.866 PE60) to 150 kg BOD5/d (2.500 

PE60), so the design values for the municipal wastewater treatment plant will be 

calculated as follows: 

 

Qd:  6.767 PE (municipal) x 0,2 m3/r,d + 1400 m3/d (Hartmann) = 2.753 

m3/d + reserves = 2.800m3/d 

BOD5:  7.767 PE (municipal) x 0,06 kg/r,d + 150 kg/d (Hartmann)  

= 616 kg/d 

TKN:  7.767 PE (municipal) x 11 g/r,d + 0 kg/d (Hartmann) / 2.800 m3 = 

30,5 mg/L 

TSO: 7.767 PE (municipal) x 70 g/r,d + 1.400 m3/d x 15 mg/L (Hartmann) 

/ 2.800 m3 = 202 mg/L 

P: 7.767 PE (municipal) x 1,6 g/r,d + 0 (Hartmann) / 2.800 m3  

 = 4,4 mg/L 

 

The calculated results in the project IBL (see table 10) represent too optimistic 

approaches for the parameters of the municipal wastewater treatment plant. 

Especially the calculation of the final sedimentation basin with an SVI of 100 ml/g 



BUT Master 2012 (UT)  Fachprojekt 

65 
 

(Sludge volume index) and also the suspended solids content of 5 g/l in the 

aeration tank are way too optimistic. 

It could be demonstrated by calculation, that the sewage plant fulfills the 

requirements of the ATV A 131 in terms of the IBL results, however it was only 

possible to meet these requirements by using very optimistic approaches. A 

thickening time of 2.97 h and 2.87 h was needed in the final clarification (the 

default of the ATV is 2.0 h and max. 2.5 h) to achieve the required suspended  

solids concentration in the aeration basin. In addition, a return sludge ratio of 1.0 

from the final sedimentation basin was set (setpoint ATV 0.75). A summary of all 

calculated values is listed in table 10 in the annex. 

6.4.4 Operating results 2012  

From the existing operating protocols following values were evaluated for the 

change of the actual design: 

Table 8: Amounts, wastewater loads and sludge index at the inflow of the WWTP 
Grimmenstein in 2012  

 

 

The converted values are the following: 

V
o
lu

m
e
 

Q
R

W

V
o
lu

m
e
 

Q
T

W

B
O

D
5

C
O

D

N
H

4
-N

P IS
V

D
S

IS
V

D
S

m³/d kg/d kg/d kg/d kg/d ml/g g/l ml/g g/l

Amount 91 267 40 96,00 96,00 96,00 154 156 11 11

Min 2.445 1.965 305 524 10 3 1,8 158 2,5

Max 16.688 5.917 933 3.721 88 36 393 4,3 370 3,8

Mean 4.129 3.312 573 1.140 21 8 197 3,4 275 2,9

Median 3.763 3.172 523 1.006 21 7 194 3,4 296 2,8

Standard dev. 1.685 686 175 495 8 5 56 0,5 69 0,4

AV+Std dev.. 5.448 3.858 698 1.501 29 12 250 3,9 365 3,2

85% quantile 5.267 3.972 792 1.581 26 11 246 3,9 365 3,6

AB 2Inflow AB 1



BUT Master 2012 (UT)  Fachprojekt 

66 
 

Table 9: PE at the inflow of the WWTP Grimmenstein for the year 2012  

 

 

6.4.5 Recalculation of the activated sludge plant 

The activated sludge plant with a total volume of V = 2.514 m3 and a surface of 

the final sedimentation tank of 624 m² was calculated according to ATV A131 with 

the program “Belebungsexpert V 2.01” with the revised design. The summary of 

the calculated results are listed in table 11 in the annex. 

 

6.4.6 Results of the Recalculation 

The recalculation was carried out for the design load (85% percentile).  

The results show, that especially the high sludge volume index SVI of approx. 200 

ml/g leads to problems in the final sedimentation tank.  

A high sludge volume index indicates that in the sludge of the aeration tank 

filiform bacteria are present. This high sludge volume leads to poor sludge 

sedimentation and sludge overflow from the secondary clarifiers into the effluent.  

The filiform bacteria indicate that there are easily degradable ingredients in the 

wastewater. This is typical for paper mill effluent, but also for septic wastewater 

due to high content of reduced sulfur. A combination of this usually means an 

enhancement of the bulking sludge tendency.  

A high index also means that the suspended solids concentration in the aeration 

basin is way different from the selected theoretical approaches and the final 

sedimentation basin is actually much too shallow. 

V
o
lu

m
e
 

Q
T

W

B
O

D
5

C
O

D

N
H

4
-N

P

PE200 PE60 PE120 PE7 PE1,8

Amount 267 40 96 96 96

Min 9.825 5.091 4.366 1.376 1.659

Max 29.585 15.551 31.012 12.635 19.933

Mean 16.562 9.553 9.500 3.064 4.594

Median 15.860 8.724 8.386 2.943 4.036

Standard dev. 3.428 2.910 4.124 1.176 2.672

AV+Stdabw . 19.288 11.634 12.510 4.118 6.708

85% quantile 19.862 13.206 13.174 3.685 5.999

Inflow



BUT Master 2012 (UT)  Fachprojekt 

67 
 

For aerobic sludge stabilization a sludge age of approx. 25 days is required. This 

requirement cannot be met with low suspended solids concentration in the 

aeration basin. The calculation resulted in a value from 12.7 to 13.7 days 

depending on the temperature (see table 11). 

 

  



BUT Master 2012 (UT)  Fachprojekt 

68 
 

7 DISCUSSION 

If the wastewater flow and loads produced by the Paul Hartmann GmbH and those 

from the municipal sewage plant Grimmenstein-Edlitz-Thomasberg are compared 

to each other, one can clearly see that there is an influence from the wastewater 

of the Paul Hartmann GmbH. In the time course of 2010-2011 a continuous 

increase in the discharged wastewater flow and loads can be determined. 

Furthermore the effect of the application of wet strength agents represented an 

additional COD load of approx. 32% in 2013. 

Since neither a direct nor an indirect correlation of the COD in the filtrate of the 

belt filter press and the COD in the sediment could be detected, it is very likely 

that filtrate wastewater from the belt filter press has no significant effect on the 

periodically increased loads. 

The comparison via regression analysis of the individual values of the outflow from 

the Paul Hartmann GmbH and the individual values of the inflow to the municipal 

sewage treatment plant shows that the influence of the wastewater flow and loads 

discharged from the company Paul Hartmann GmbH have no relation to the inflow 

loads to the municipal wastewater treatment plant. A possible cause for these 

wastewater peak flows and loads could be the nearby highway service area, but 

there is no data available to confirm this.  

However, it must be noted that in the diagrams of the regression analysis 

individual values are shown while the curves of the time series represent the 14-

day averages. Also the manner and timing of the sample collection and analysis 

have great influence on the measured values. For a more accurate assessment, 

frequent and coordinated measurements of the wastewater loads would be 

necessary. Especially from the municipal sewage treatment plant there are 

partially very few values compared to the Paul Hartmann GmbH available.  

The results of the IBL project in 2009 were statistically analyzed and compared 

with the values of the statistical evaluation of 2012. It is particularly striking that 

the sludge volume index (SVI) in the municipal wastewater treatment plant is 

100% higher than the sludge volume index assumed in the calculation of the 

consultant IBL in 2009. Also the suspended solids concentration in the aeration 

tank is actually only approx. 2.9 to 3.4 g/L instead of 5g/L. 



BUT Master 2012 (UT)  Fachprojekt 

69 
 

 

This means that the final sedimentation tank actually is much too shallow despite 

the very low surface load and that there is not enough time for the sludge to 

settle.  

Bulking sludge (ISV> 150 mL/g) occurs especially for easily degradable and 

nutrient-poor effluents of the paper industry. It can also occur in connection with 

the treatment of highly concentrated organic, septic wastewater as obtained from 

the highway service area. 

After the evaluation of the existing data there are two possible options to be 

considered.  

The first option is to adjust the municipal wastewater treatment plant of the AWV 

Grimmenstein-Edlitz-Thomasberg through extension of the assessment, extension 